

レジメン名	抗がん剤	用量	単位	投与日	1クール	備考
ML:R-CHOP (1day)	リツキシマブ	375	mg/m2	day1	21日	
	ピンクリスチン	1.4	mg/m2	day1		上限2mg/day
	ドキシソルピシン	50	mg/m2	day1		
	シクロホスファミド	750	mg/m2	day1		
	ブレドニソロン錠	100	mg/body	day1-5		内服
ML:CHOP	ピンクリスチン	1.4	mg/m2	day1	21日	上限2mg/day
	ドキシソルピシン	50	mg/m2	day1		
	シクロホスファミド	750	mg/m2	day1		
	ブレドニソロン錠	100	mg/body	day1-5		内服
ML:R-Bendamustine (外来用)	リツキシマブ	375	mg/m2	day1	28日	
ML:G-Bendamustine (1コース目)	オビヌツズマブ	1000	mg/body	day1, 8, 15	28日	
	ベンダムスチン	90	mg/m2	day2, 3		
ML:G-Bendamustine (2~6コース目)	オビヌツズマブ	1000	mg/body	day1	28日	
	ベンダムスチン	90	mg/m2	day2, 3		
ML:G-CHOP (1コース目)	オビヌツズマブ	1000	mg/body	day1, 8, 15	21日	
	ピンクリスチン	1.4	mg/m2	day1		上限2mg/day
	ドキシソルピシン	50	mg/m2	day1		
	シクロホスファミド	750	mg/m2	day1		
	ブレドニソロン錠	100	mg/body	day1-5		内服
ML:G-CHOP (2~6コース目)	オビヌツズマブ	1000	mg/body	day1	21日	
	ピンクリスチン	1.4	mg/m2	day1		上限2mg/day
	ドキシソルピシン	50	mg/m2	day1		
	シクロホスファミド	750	mg/m2	day1		
	ブレドニソロン錠	100	mg/body	day1-5		内服
MM:DRd (1, 2コース目)	ダラツムマブ	16	mg/kg	day1, 8, 15, 22	28日	
	レナリドミド	25	mg/body	day1-21		内服
	デキサメタゾン	40	mg/week	day1, 8, 15, 22		
MM:DRd (3-6コース目)	ダラツムマブ	16	mg/kg	day1, 15	28日	
	レナリドミド	25	mg/body	day1-21		内服
	デキサメタゾン	40	mg/week	day1, 8, 15, 22		
MM:DRd (7コース目以降)	ダラツムマブ	16	mg/kg	day1	28日	
	レナリドミド	25	mg/body	day1-21		内服
	デキサメタゾン	40	mg/week	day1, 8, 15, 22		
MM:DVd (1~3コース目)	ダラツムマブ	16	mg/kg	day1, 8, 15	21日	
	ボルテゾミブ	1.3	mg/m2	day1, 4, 8, 11		
	デキサメタゾン	80	mg/week	day1, 8		
MM:DVd (4~8コース目)	ダラツムマブ	16	mg/kg	day1	21日	
	ボルテゾミブ	1.3	mg/m2	day1, 4, 8, 11		
	デキサメタゾン	80	mg/week	day1, 8		
MM:DVd (9コース目以降)	ダラツムマブ	16	mg/kg	day1	28日	
MM:Carfilzomib (初回)	カルフィルゾミブ	20	mg/m2	day1, 2	28日	レナリドミド、デキサメタゾン併用
	カルフィルゾミブ	27	mg/m2	day8, 9, 15, 16		
MM:Carfilzomib (2~12コース目)	カルフィルゾミブ	27	mg/m2	day1, 2, 8, 9, 15, 16	28日	レナリドミド、デキサメタゾン併用
MM:Carfilzomib【Kd療法】(初回)	カルフィルゾミブ	20	mg/m2	day1, 2	28日	デキサメタゾン併用
	カルフィルゾミブ	56	mg/m2	day8, 9, 15, 16		
MM:Carfilzomib【Kd療法】(2コース目以降)	カルフィルゾミブ	56	mg/m2	day1, 2, 8, 9, 15, 16	28日	デキサメタゾン併用
MM:Weekly Carfilzomib【Kd療法】(初回)	カルフィルゾミブ	20	mg/m2	day1	28日	デキサメタゾン併用
	カルフィルゾミブ	70	mg/m2	day8, 15		
MM:Weekly Carfilzomib【Kd療法】(2コース目以降)	カルフィルゾミブ	70	mg/m2	day1, 8, 15	28日	デキサメタゾン併用
MM:Velcade (weekly)	ボルテゾミブ	1.3	mg/m2	day1, 8, 15, 22	28日	
MM:Velcade (3week)	ボルテゾミブ	1.3	mg/m2	day1, 4, 8, 11	21日	
MM:Elotuzumab (1, 2コース目)	エロツズマブ	10	mg/kg	day1, 8, 15, 22	28日	
	レナリドミド	25	mg/body	day1-21		内服
	デキサメタゾン	36	mg/week	day1, 8, 15, 22		
MM:Elotuzumab (3コース目以降)	エロツズマブ	10	mg/kg	day1, 15	28日	
	レナリドミド	25	mg/body	day1-21		内服
	デキサメタゾン	36	mg/week	day1, 8, 15, 22		day8, 22は40mg/week
MM:EPd (1, 2コース目)	エロツズマブ	10	mg/kg	day1, 8, 15, 22	28日	
	ボマリドミド	4	mg/body	day1-21		内服
	デキサメタゾン	36	mg/week	day1, 8, 15, 22		
MM:EPd (3コース目以降)	エロツズマブ	20	mg/kg	day1	28日	
	ボマリドミド	4	mg/body	day1-21		内服
	デキサメタゾン	36	mg/week	day1, 8, 15, 22		day8~は40mg/week